Final Wastewater Services

Municipal Service Review

Prepared for

Solano LAFCO

LAFCO

February 27, 2017




Final
Municipal Service Review

Wastewater Services

Prepared for:

Solano LAFCO

675 Texas Street, Suite 6700
Fairfield, California 94533

www.solanolafco.com

Prepared by:

February 27,2017



MSR Table of Contents

Acronyms and Abbreviations ...............ooiiiiiiiiiiiii

1: Introduction
1-1: Role and Responsibility of LAFCO .......cooiiititiiii i e e e
1-2: Purpose of the Municipal Service ReVIEW .........ccco..iiiiiiiiiiiiiii i e
1-3: Methodology for this MSR ...t e e
1-4: Sphere of Influence ...
1-5: Public Participation ..............oooiiiiiiiiii i

2: Executive Summary

3: Fairfield Suisun Sewer District
[...]
5 2524.02 5 $24,858 9864 Yes
Not
shown on
Ficure 3.7 | 2522.02 2 $92,450 20919 No
Partially Surrounded (75%)
6 2524.02 2 $69,167 17086 No
7 2527.06 1 $90,667 7082 No
8 2522.02 2 $92,450 20919 No
Data Source: US Census, ASC 5-Year Estimates, 2014

Only one block group, associated with Area #5, meets the financial criteria to be classified as
disadvantaged and it has a MHI of $24,858. Area 5 in census tract 2524.02 is shown in the map
below. Census tracts are shown in Figures 3.9 and 3.10 (next page).

Fairfield Suisun Sewer District 3-28



Final Wastewater Services MSR

Figure 3.9

Figure 3.10

Fairfield Suisun Sewer District 3-29



Final Wastewater Services MSR

DUC Summary

Nine unincorporated islands have been identified within the FSSD boundary area. Although,
four unincorporated areas located outside of, but near the City of Fairfield, were identified by
the Solano County Housing Needs Assessment, these four areas have MHI's that exceed the
threshold criteria and are therefore are not classified as DUCs. Only one (Area #5,

Woolner/Hamilton) meets the financial threshold to be classified as disadvantaged.

Although the Woolner/Hamilton is categorized as disadvantaged, it does receive public services
from a range of agencies. Specifically, the area receives adequate water, wastewater, and fire
protection services. No public health and safety issues have been identified. The geographic
extent that FSSD can serve is limited by legislation. Therefore, absent city annexation or other
allowed service agreement, FSSD might not be able to serve many of the nine unincorporated

islands identified, as shown in Table 3.7.

Findings & Determinations for Disadvantaged Unincorporated
Communities

5. The According to the U.S. Census, the median household income (MHI) for the State
was $61,933 in 2014 (US Census, ACS, 2010-2014). This yields a DUC threshold MHI of
less than $49,546 (80 percent of the statewide MHI). As of 2014 the median household
income (MHI) in the City of Fairfield was estimated to be $81,011. This is significantly
higher than the DUC threshold MHI. The median household income (MHI) in the City
of Suisun city was estimated to be $71,306. This is significantly higher than the DUC
threshold MHI.

6. Nine unincorporated islands have been identified within the FSSD boundary area as
listed in Table 3.7. The MHI for each unincorporated island is listed in Table 3.9 and it
shows that Area #5 known as Woolner-Hamilton has a MHI of $24,858, which meets the
financial threshold to be classified as a DUC. The Woolner Hamilton area does,
however, receive adequate water, wastewater (small septic systems), and fire protection
services, as listed in Table 3-7. No public health and safety issues have been identified.

7. The FSSD is legislatively limited to which areas they can serve and therefore may not be

able to provide services to the unincorporated islands.

Fairfield Suisun Sewer District 3-30



Final Wastewater Services MSR

3.4: PRESENT AND PLANNED CAPACITY

OF PUBLIC FACILITIES

Service Overview

The District provides the following public services:
B Wastewater collection and treatment, and disposal
B water recycling, and

B storm drainage

Wastewater Service

FSSD provides wastewater collection, treatment, and disposal to the 140,400 residents and
workers located within its boundary and contractual service areas. The collection system works
in conjunction with three “satellite collection systems” that consist of the City of Fairfield,
Travis Air Force Base, and the City of Suisun City. In general, local collection pipes (gravity
sewers) less than 12-inches in diameter are owned and managed by the individual satellite
collection system agencies. Sewers 12-inches in diameter and larger are owned and managed
by the District. Wastewater treatment is managed at the District owned and operated
wastewater treatment plant that serves Fairfield, Suisun City, and Travis Air Force Base.
Wastewater undergoes a multi-step treatment process at the central facility and is then
discharged into Boynton Slough, or recycled for irrigation. The District is located within the
Suisun Hydrologic Basin and surface water discharge is directed towards Suisun Marsh.
Further detail about the collection, treatment, and disposal of wastewater is provided in the
Facilities (next) section of this MSR. The District approved a Sewer System Management Plan
(SSMP) in 2013 that guides the proper management, operation, and maintenance of all parts of
the FSSD sanitary sewer system under its control. The SSMP aims to reduce and prevent
sanitary sewer overflows (550s) and mitigate SSOs if they occur. The 2013 SSMP is available
in the District office (FSSD, 2013).

Wastewater Service Facilities

Collection System Infrastructure

FSSD’s collection system consists of 70 miles of sewer pipes sized between 12 to 48 inches in
diameter and 13 pump stations. The collection system connects the wastewater sources to the
District's Wastewater Treatment Plant. FSSD actively manages its District-wide collection
system and its system functions in conjunction with three “satellite collection systems” that
consist of the City of Fairfield, Travis Air Force Base, and the City of Suisun City. The satellite
collection systems collect the wastewater and forward it to FSSD for treatment and disposal. In

general, pipelines (gravity sewers) less than 12-inch in size are owned and managed by the

Fairfield Suisun Sewer District 3-31



Final Wastewater Services MSR

individual satellite collection system. The collection systems in the cities are described in
LAFCO’s Municipal Service Review for Suisun City (2016) and for the City of Fairfield (2012).

FSSD collects wastewater from 54,000 separate sewer connections that ultimately serve 140,400
residents in Fairfield and Suisun City. One FSSD connection can potentially serve many
individual customers. For example, Travis AFB is “one” connection. FSSD works closely with
its sister agencies that also provide “collection” service including the City of Fairfield and
Suisun City. Most residential customers connect to the sewer via their City sewage collection
system, rather than FSSD. The largest institutional/business users of the system include the
Travis Air Force Base and industrial scale food and beverage companies such as Anheuser-
Busch InBev, and Sunnyside Farms.

FSSD has thirteen pump stations, as listed below, that all contribute to the operation of the
collection system. The District's pump stations, forcemains, and related equipment are
operated and maintained by the District’s Collection System Crew. The Collections Crew is
responsible for preventive, corrective, and predictive maintenance of pump stations and
associated forcemains. The Inlet Pump Station is located on the treatment plant site and is
considered part of the treatment plant; this station is maintained by the treatment plant
mechanics.

Pump Stations
The pumping capacity of each of the thirteen pump station is listed in Table 3.10, below.

Table 3.10: Pump Station Flows

. Pumpin
Il;l;nr:lz Station Location Capaﬂ:itj

(MGD)

Central South of Illinois Street, east of Pennsylvania Avenue, Fairfield 32.9
Cordelia Cordelia Road near Pittman Road, Fairfield 11.8
CBC Cordelia Road near Beck Street, Suisun City 5.8
Crystal Crystal Street, Suisun City 0.5
Grobric Grobric Court, Fairfield 0.1
Inlet WWTP Site 18.5
Kaiser Kaiser Drive, Fairfield 0.6
Lawler Ranch 1 Anderson Drive, Suisun City 0.4
Lawler Ranch 2 Lawler Ranch Parkway, Suisun City 1.1
Lopes Road Lopes Road, Fairfield 3.0
Rancho Solano #3 Pebble Beach Circle, Fairfield 0.4
Rancho Solano #5 Pebble Beach Circle, Fairfield 0.1
Suisun South End of Civic Center Dr, Suisun City 26.4
Source: Provided by Kevin Cullen, FSSD, October 2015 to LAFCO

Fairfield Suisun Sewer District 3-32



Final Wastewater Services MSR

A significant amount of flow that routes through Suisun Pump Station originates in Fairfield.
The Suisun Pump has a lower elevation and the flow moves downhill.

Treatment System Facilities

Wastewater is collected in the FSSD collection system and then pumped from four major pump
stations, to the Fairfield-Suisun Subregional Wastewater Treatment Plant (WWTP), located on
150 acres at 1010 Chadbourne Road in Fairfield. The WWTP provides advanced secondary
treatment. The WWTP was originally built in 1974 and it underwent major renovations and
expansions in 1982, 1987, and 1989. Additional improvements were completed in the summer
of 2010 with an expansion project to increase the plant’s capacity from 17.5 to 23.7 mgd average
dry weather flow (ADWEF) (Fairfield, 2010; LAFCO, 2016; and FSSD comments on Admin Draft
MSR Dec2016).

The plant provides advanced secondary treatment which is described in detail in the District’s
brochure provided in Appendix A-2. The treatment process begins with influent screening and
grit removal, and primary clarification as shown in Figure 3.11 (next page). The next steps in
the treatment process include optional fixed film roughing filters and intermediate clarification,
biological activated sludge, and secondary clarification. The last steps in the treatment process
include dual-media filtration and ultraviolet light (UV) disinfection. During wet weather, the
plant uses additional facilities including a 111 MG equalization storage basin with optional
comminution. FSSD’s WWTP provides advanced secondary treatment of wastewater flows up
to the 20-year design storm event (SFRWQCB, 2015).

Permitting
The State Water Resources Control Board has jurisdiction throughout California. Created by the

State Legislature in 1967, the Board protects water quality by setting statewide policy,
coordinating and supporting the Regional Water Board efforts, and reviewing petitions that
contest Regional Board actions. There are nine regional water quality control boards that
exercise rulemaking and regulatory activities by basins. The San Francisco Bay Regional Water
Quality Control Board (SFRWQCB) regulates water quality, including issuance of discharge
permits for the Fairfield Suisun Sewer District.

Municipal wastewater treatment plants are classified as major point-source discharges. The
SFRWQCB also issues and monitors enforcement actions when water quality standards are
violated. Records indicate that overall FSSD has effectively secured needed permits for the
WWTP and disposal and has completed its monitoring requirement. The RWQCB has taken

informal enforcement actions with the FSSD only a few times. The most recently, in 2007, the

Fairfield Suisun Sewer District 3-33



Final Wastewater Services MSR

RWQCB issued a fine/citation for chlorine, coliform, and pH violations occurring since 2003.
(FSSD, 2016c¢).

The treatment plant currently operates under Wastewater Discharge Permit Order No. R2-2015-
0013 (NPDES No. CA0038024), allowing discharge of treated effluent. At the WWTP, a variety
of water quality constituents are sampled and monitored consistent with permits from the San
Francisco Regional Water Quality Control Board (SFRWQCB). The constituents monitored
include biochemical oxygen demand (BOD5) and total suspended solids (TSS), oil and grease,
pH, ammonia (as total nitrogen), turbidity, copper, cyanide, and dioxin-TEQ (SFRWQCB, 2015).

Table 3.12: Summary of FSSD Permits from State Water Board

Permit # Description

ORDER No. R2-2015-0013 Current valid permit

NPDES Permit No. Current permit pursuant to National Pollutant

CA0038024. Discharge Elimination System

NPDES Permit Nos. Valid permits. Establish requirements on mercury

CA0038849 and CA0038873 and polychlorinated biphenyls (PCBs) and nutrients
from wastewater discharges to San Francisco Bay.
Order No. R2-2015-0013 does not affect those permits.

In September 2013, FSSD experienced an exceedance of its copper average monthly effluent
limitation (AMEL) of 7.9 ug/L with a monthly average concentration of 8.4 ug/L. This incident
represents a minor violation (based on a single sample collected on September 4, 2013) of water
quality regulations. The Regional Water Board required FSSD to submit additional information
and addressed the issue using informal processes (SFRWQCB, 2015). The SFRWQCB also notes
that FSSD neglected to properly monitor pH on two occasions, from April 2 through April 3,
2011, and on April 8, 2011, due to operator error. FSSD took proactive steps to correct the
problem and formal enforcement was not pursued (SFRWQCB, 2015).

Table 3.13 below lists sanitary sewer overflow (SSO) rates (total SSOs per 100 miles of collection
system for each of the past four years) that FSSD has experienced. FSSD had no SSOs in 2011,
2012, and 2014, and two SSOs in 2013, neither of which reached surface waters. FSSD has fewer
SSOs as compared to similar sewer districts in the San Francisco Bay region. This demonstrates
FSSD’s successful and on-going attention to the prevention of blockages, inflows, and
malfunctions and this results in safeguarding human and environmental health.

Fairfield Suisun Sewer District 3-34



Final Wastewater Services MSR

Table 3.13: SSO Rates (total SSOs/100 miles of sewer)
(based on CIWQS data analysis completed in February 2015)

Length verage Age 2011 2012 2013 [2014
Fairfield Suisun Sewer District 83 miles  [35 years 0 0 P4 0
Solano County median of 2 medium
systems (10 to 99 miles)

84 miles (33 years 0.7 1.3 2.5 0.6

San Francisco Bay median of 49 medium

) 38 miles Y2 years 5.9 9.3 12 6.3
systems (10 to 99 miles)

San Francisco Bay Region median of all 132 41 miles W5 years 10 U6 45 b 7

systems
Data Source: SFRWQCB, 2015 (Order No. R2-2015-0013)

Proposed Improvements to WWTP

FSSD’s 2008 Master Plan and Master Plan EIR describes proposed improvements to the
collection system and treatment plant needed to accommodate planned development within the
FSSD service area through 2020. Improvements relate to expanding the WWTP and associated
infrastructure to increase the rated capacity, including construction of a new 15 inch sewer in
the central portion of the Train Station Specific Plan Area along Vanden Road; a new 15-inch

pipeline down Peabody Road; and a 21-inch sewer pipeline along Huntington Drive.

Additionally, a new pipe
along East Tabor Road is
also proposed. (FSSD 2005,
Fairfield, 2010).

Figure 3.11

New Development

The Train Station Specific
Plan within the City of
Fairfield would result in
the development of new
uses that would require
wastewater collection and
treatment. Wastewater
flows from the Train
Station Specific Plan Area
are estimated to range from
approximately 3.65 mgd
for average dry weather
flows to as high as
approximately 5.3 mgd for

peak wet weather design

Fairfield Suisun Sewer District 3-35



Final Wastewater Services MSR

flow, as calculated using
FSSD design standards
(Fairfield, 2010).  The
Train Station Specific
Plan Area will be larger
than  anticipated in
FSSD’s 2008 Master
Plan. The Train Station
Specific Plan recognized
that implementation of
the Specific Plan could
result in  additional
wastewater flows to the
WWTP that were not
previously  accounted
for and  additional
improvements to
District owned facilities
may be needed
(Fairfield, 2010'). The
developer will work
with FSSD to address
this issue.

Summary
There are several

measures of integrity for

a wastewater collection system, including peaking factors, efforts to address infiltration and

inflow (I/I), and inspection practices. FSSD’s capital improvement plan considers these factors.

Wastewater flow from connections can be estimated based on use of treated municipal (potable)

water supplied to various land-uses as measured with water meters. Water conservation

programs can effectively reduce the amount of flow into the FSSD collection system during dry

weather.

" Data source: DEIR on Fairfield Train Station Specific Plan page 4.15-21 to 4.15-23. Available on-line at:

http://www.fairfield.ca.gov/civicax/filebank/blobdload.aspx?blobid=6527

Fairfield Suisun Sewer District
[...]
potentially be classified as DUCs. Additionally, census data listed in Table 4.6 shows that at
least portions of four areas (1, 4, 5, and 6) meet the financial criteria to be classified as DUCs.
These four areas do receive water, fire, and wastewater services as listed in Table 4.5, above.
Additionally, no public health and safety issues have been identified. This analysis is based on

the best information currently available.

Findings & Determinations for Disadvantaged Unincorporated
Communities

4. The median household income (MHI) within the Vallejo community is $58,472. This is
higher than the DUC threshold MHI of less than $49,546 (80 percent of the Statewide
MHI).

5. There are 11 fully and partially surrounded unincorporated islands within the City of
Vallejo and the District. Each of the 11 islands do receive water, wastewater, and fire
services. No deficiency in public services to these areas have been identified.

6. Preliminary indications from Solano County’s Housing Needs Assessment indicate that
Starr Subdivision and Homeacres neighborhood could potentially meet disadvantaged
criteria; however specific financial data was not analyzed in the County’s Assessment.

7. The median household income for census tracts and block groups near the 11
unincorporated islands was studied as listed in Table 4.6. Based on this analysis, at least

Vallejo Sanitation & Flood Control District 4-22



Final Wastewater Services MSR

a portion of four unincorporated islands do meet the financial threshold to be classified
as DUCs.

8. No health and safety issues have been identified within these four unincorporated
islands. Each of the four islands do receive water, wastewater, and fire services. No
deficiency in public services to these areas have been identified.

9. For low income residents, the District offers a discount on cost of service. The District
publishes public information on the Reduced Rate Program and customers are eligible to
apply provided they meet the requirements of the PG&E CARE Program. The District
uses its property tax revenue to fund the low income program. No health and safety
issues have been identified within the unincorporated islands.

4.5: PRESENT AND PLANNED CAPACITY OF PUBLIC
FACILITIES

Service Overview

VSFCD provides wastewater and flood control services to customers within their boundary.
The District’s major facilities include 436 miles of sewer pipes, 250 miles of storm drain pipes,
10,000 catch basins, 28 sewer pump stations, 5 stormwater pump stations, and the wastewater
treatment plant (VSFCD, 2016). District-owned lands include 12.36-acres for the treatment plant
and pump stations and 1,417-acres on Tubbs Island where biosolids are spread for agricultural
use (VSFCD, 2016).

The number of sewer connections served by the District is estimated to be 37,804 (Table 4.7);
approximately 76 percent of the District’s customers are residential uses (Morton, 2016) and a
significant fraction of the residential customers live in multi-family units (i.e. condominiums or
apartments). In 2015, the District regulated approximately 460 businesses including 5
Significant Industrial Users (SIUs), approximately 189 small commercial/industrial businesses,
approximately 225 food service facilities (restaurants, delicatessens, rest homes, etc.) and
approximately 46 dental practitioners (VSFCD Environmental Services Department, 2016). A
6th SIU is currently completing the permitting process and will be discharging as soon as the
process is complete (VSFCD, 2016).

Vallejo Sanitation & Flood Control District 4-23



Final Wastewater Services MSR

Table 4.7: Summary of Sewer Connections in District
Type of Sewer Connection Number of Connections in 2016
Commercial/Industrial Connections 460
Residential Connections 37,344
Total Number of Sewer Connections 37,804

Wastewater Service

The District’s original facilities and infrastructure were built in the late 1950s (Solano LAFCo,
2006). The primary infrastructure and capital focus for wastewater service has been on
maintaining and improving existing systems. The District facilities and infrastructure system
has undergone numerous updates, repairs and expansions. The first comprehensive facilities

master plan for the District

was created in 1987 and
outlined specific maintenance
and capacity issues to be
addressed. = The  District
periodically  updates  the
existing master plan, with the
most recent comprehensive
update in 1997. Additionally,
in 2002 the District
implemented a Storm Drain
Master Plan (Solano LAFCo, 2006).

The 1997 Wastewater Facilities Master Plan/Action Plan (current Master Plan) built upon the
1987 Master Plan and its 1992 Interim Update. Since the development of the 1987 Master Plan,
the District has experienced almost continuous construction and upgrading at its wastewater
treatment plant (WWTP). With the completion of these projects, the treatment plant has
expanded its design/permitted capacity to its current 15.5 million gallons per day (MGD)
average dry weather flow at full secondary level of treatment. With this treatment capability,
the District indicates that the plant, as it currently exists, is able to meet the wastewater needs of

the service area through its current projected buildout (Solano LAFCo, 2006).

Vallejo Sanitation & Flood Control District 4-24



Final Wastewater Services MSR

Collection System Infrastructure

The existing collection system for the District consists of approximately 436 miles of sewer main
lines ranging in size from four (4) inches to sixty (60) inches in diameter; 36 pump stations; 11.6
miles of force mains; and 76 miles of lower laterals in the public right-of-way/easement, ranging
in size from four (4) inches to eight (8) inches (VSFCD Field Operations Department, 2016).

The current Master Plan emphasizes long-term programs, mainly an infiltration/inflow (I/I)
reduction program. The program includes I/I source detection, flow monitoring, computer
modeling, and geographic information system (GIS) Continual Condition Assessment.
However, corrective maintenance also is a significant component of the Master Plan. This
includes improvements to reduce I/I, continuation of an upper lateral (privately-owned pipes)
replacement program, replacement and conversion of private sewer mains, and the cyclic
replacements and rehabilitation of mains as part of the Capital Improvement Program (VSFCD
Field Operations Department, 2016). There are several measures of integrity for a wastewater
collection system, including peaking factors, efforts to address 1/1, and inspection practices. The
specific measures the District takes to ensure integrity of the system are described in the
following paragraphs.

VSFCD has an active program of collection system maintenance, inspection, repair and

rehabilitation. The District has preventive

maintenance programs in place to continually
assess the condition of the system during
maintenance activities. The District uses closed
circuit television (CCTV) inspections, both on a
spot check basis and as part of a continual system
wide assessment, with feedback from field crews
to adjust maintenance schedules as maintenance
is being performed (VSFCD, 2016).

The District plans for cleaning and inspection of
the system on regular cycles including jet
inspection every 3-4 years and CCTV inspection
every 8 years. The District tracks the frequency of
service calls, CCTV condition assessment,

preventative maintenance schedule frequency,

and I/I reduction to help plan for repair and

Vallejo Sanitation & Flood Control District 4-25



Final Wastewater Services MSR

rehabilitation of the system infrastructure. The District also has I/I reduction strategies in place
including manhole inspection/rehabilitation, main line condition assessment, an Upper Lateral

I/ Reduction Program, and Smart Cover monitoring of the collection system (VSFCD, 2016).

VSECD utilizes Infor Public Sector Version 8.3 software for its Computerized Maintenance
Management System. The District upgraded in 2014 from Hansen version 7.7 to Infor Public
Sector 8.3 to stay current with new management technologies. Infor allows the District to track
schedules, manage workloads, record CCTV Data to track changes over time, and make
decisions regarding in-house repairs and system-wide rehabilitation. The District is planning to
upgrade the software to Infor Public Sector 8.5 to enhance mobile computing capabilities for the
field crew. The District currently uses laptops and iPads in the field to access and input
information into Infor and to manage USA tickets, GIS, and emails as needed (VSFCD, 2016).

VSFECD uses these strategies and programs to reduce sanitary sewer overflows (SSOs) in the
system, which has significantly reduced SSOs from 73 occurrences in 2006 to 20 in 2015
(VSFCD, 2016).

Treatment System Infrastructure

The District operates under the State Water Resources Control Board (SWRCB) Order No. 2006-
0003-DWQ which specifies water discharge requirements for the District’s Sanitary Sewer
Collection System. The District operates under the San Francisco Bay Regional Water Quality
Control Board Order No. R2-2012-0017 and National Pollutant Discharge Elimination System
(NPDES) Permit No. CA0037699, which specifies the Waste Discharge Requirement (WDR) for
the District's WWTP on Ryder Street. The current WDR for the treatment plant prohibits the
discharge of average dry weather flows greater than 15.5 MGD and average wet weather flows
greater than 60 MGD (VSFCD Field Operations Department, 2016).

In 2015, the District’'s average
annual flow volume at the WWTP
was 8.8 MGD and the peak daily
flow for the year was 49.1 MGD
(VSECD, 2016). A formal
enforcement action (R2-2016-1009)
was taken in March 2016 in
response to a chlorine violation on
November 14, 2014; the

Vallejo Sanitation & Flood Control District 4-26



Final Wastewater Services MSR

mandatory minimum penalty was applied (VSFCD, 2016).

The WWTP uses trickling filters/solids contact to achieve a secondary level of treatment
(VSFCD, 2016). Order No. R2-2012-0017 and NPDES Permit No. CA0037699 includes the
following facility and discharge description for the District. The Discharger owns and operates a
collection system and secondary wastewater treatment facility. The treatment system consists of
screens, aerated grit removal, primary sedimentation, biofiltration, biological aeration,
mechanical skimming, secondary clarification, disinfection by chlorination and/or ultraviolet
light, and dechlorination. Wastewater is discharged from Discharge Point No. 001 to the
Carquinez Strait and from Discharge Point No. 002 to Mare Island Strait, both waters of the
United States. Wastewater is discharged from Discharge Point No. 001 during normal
operations. Discharge through Discharge Point No. 002 occurs only during wet weather when
effluent flows exceed 30 MGD. Lime stabilization and gravity thickening are used to treat solids
removed from the wastewater stream; belt filter presses are also used to dewater solids. The

Discharger hauls and disposes of stabilized and dewatered biosolids off-site.

Solids are de-watered and stabilized with lime to meet land application requirements required
under the Code of Federal Regulations (CFR) Title 40, Part 503 rules. Biosolids are transported
by District trucks to a farm owned by the District on Tubbs Island? in Sonoma County. Biosolids
are stockpiled on a storage pad and applied to fields annually in September, in a rotating 5 year
schedule (VSFCD, 2016).

The District does not currently produce recycled water; however, the District has received a
Proposition 1 Planning Grant to partially fund a Recycled Water Feasibility Study (VSFCD,
2016).

Sewer Demand

Demand for wastewater
service is typically
impacted by development
occurring  within  the
District that could result

Vallejo Sanitation & Flood Control District 4-27



Final Wastewater Services MSR

in an increase in the demand for those services and the need for additional infrastructure. For
example, the addition of 1,400 residential homes, and 7 million square feet of commercial and
industrial space as envisioned by the Mare Island Reuse Plan could add about 0.7 to 1.0 MGD of
Average Dry Weather Flow (ADWEF) to be treated. However, VSFCD will further analyze
potential impacts of growth on the collection, treatment, and disposal system as development
projects are proposed. At a cursory level, future growth within VSFCD’s boundaries is

expected to be approximately 2 percent within the 20 year planning period (VSFCD, 2016).

In 2012 the District prepared a Local Limit Assessment which studied current capacity and
treatment efficiency, but did not reflect future growth. Based on this study, current flows into
the WWTP are little over 50% of plant capacity based on the current loading and in compliance
with the NPDES permit. District engineers indicate it is unlikely that the WWTP will reach its
capacity within the next 10 years, even if Mare Island development rate were to increase
substantially. The District’s present wastewater treatment facilities are built to accommodate
potential growth in the City of Vallejo (personal communication Dan Tafolla, and Johnson Ho
December 2016). However, the District’s collection system would likely require upgrades to
accommodate new development. For example, the geographic distribution of the collection
sewer pipes may need to be expanded to reach new neighborhoods and typically this expansion
is the responsibility of private land developers. Additionally, the size of some neighborhood
sewer pipes may be too small to accommodate new growth. Again, responsibility for increasing
the size of sewer pipes sometimes falls to private land developers who wish to accommodate
new growth.

Flood Control Service

The District is responsible for an extensive storm water drainage system. The District manages
over 11,400 storm drain structures, including 239 miles of pipe, 11.5 miles of open channel, 5
detention basins, and 9 pump stations (VSFCD Field Operations Department, 2016). Vallejo
contains several natural creeks including Blue Rock Springs Creek and Hanns Rindler Creek
which drain to San Pablo Bay, part of the Bay/Delta estuary. Additionally, several lakes are
located in the watershed including Lake Chabot and Lake Dalwigk. Flood Zones within the City
are shown in Figure 4.6. The basic topography and hydrology of the area is shown in Figure
4.7, (next page) which is an excerpt from a 1947 map by the U.S. Geological Survey. A more
detailed map of the watersheds in the area has been prepared by VSFCD and is shown in Figure

Vallejo Sanitation & Flood Control District 4-28



Final Wastewater Services MSR

Figure 4.6 4.7. The creeks receive
drainage and
precipitation from
storm events and may
periodically be subject

to flooding.

The  storm  water

system bypasses the

WWTP and is

discharged directly to

San Pablo Bay

(VSECD, 2016). Several
of VSFCD’s storm water basins drain into Lake Dalwigk, a storm water storage facility which
VSFCD owns (VSFCD Finance Department, 2016). Lake Dalwigk and the parklands that
surround it are managed by the Greater Vallejo Recreation District. The park contains marsh
habitat for amphibians and other wildlife.

The District inspects all storm water drainage inlets annually in preparation for the winter
storm season so as to minimize the potential for maintenance-related localized flooding. As an
example, of the 11,400 storm drain structures maintained by the District, approximately 7,600
are drain inlets that are inspected annually to determine specific cleaning needs. Of the drain
inlets the District inspected in 2015, 300 needed follow up cleaning; a number that has been
fairly static each year since this inspection process has been in place.

The District has an active outreach program to educate the public regarding storm water
discharges to the natural environment, which has made a noticeable difference in the reduction